
 
 

 
 

 

 

 

INTEGRATED TREATMENT OF BRACKISH 

GROUNDWATER 

 

 

A Thesis submitted by 

 

 

Javier Rioyo, CPEng 

 

 

For the award of  

 

 

Doctor of Philosophy  

 

 

2019



 

i 

 

Dedication 

 

This thesis is dedicated to my parents, sister and brother. Thank you for always being 

there for me.  

  



 

ii 

 

Abstract 

 

As freshwater resources become more limited, Australian coastal cities have begun 

building seawater desalination plants, and inland communities have begun 

investigating the option of treating brackish groundwater to supplement their water 

supply. Membrane reverse osmosis (RO) is the leading technology applied in 

municipal desalination.  Despite the advances in technology, membrane scaling is a 
[...]
Chapter 2 Literature review 

  

19 

 

sources (Cengeloglu et al., 2008; Xu and Jiang, 2008). In addition, other pollutants 

found in brackish waters include arsenic, fluoride, nitrates and pesticides. In general, 

brackish water has a low organic carbon content and low particulate or colloidal 

pollutant levels (Greenlee et al., 2009). Table 2.2 compares the chemical composition 

of Dalby (Australia) well water with examples of brackish inland waters worldwide. 

The mass ratio Ca/Mg in Dalby groundwater was only 0.64, while the same ratio in 

other brackish waters ranged from 1.35 to 14. In contrast to previous studies, this 

research was performed with magnesium-dominant groundwater and RO concentrate 

collected in a municipal desalination plant located in Dalby. It was hypothesized that 

freshwater Rw and by-products recovery could be enhanced in inland desalination 

facilities treating magnesium-dominated waters as magnesium-bearing minerals 

precipitating at high-pH could concurrently remove other scale-forming precursors 

and pollutants through precipitation and adsorption/enmeshment. 

Table 2.2  

Chemical composition of brackish groundwaters (Brady et al., 2005; DOW, 2007; Greenlee et al., 

2009). 

Parameter Groundwater 

Las Vegas 

(USA) 

Tularosa 

Basin 

(USA)  

Martin 

County 

(USA)  

Well  

water 

(Germany)  

Dalby  

well water 

(Australia)* 

TDS (mg/L) 5,270 2,630 3,664 478 1,928 

HCO3 (mg/L) 210 270 146 265 434 

Na (mg/L) 755 114 905 36 551 

K (mg/L) 72 2 -- 3.3 3.1 

Ca (mg/L) 576 420 179 84 50 

Mg (mg/L) 296 163 132 6 78 

SiO2 (mg/L) 77 22 -- 9 33 

Cl- (mg/L) 954 170 1,867 45 863 

NO3
- 31 10 -- 4.3 2 

SO4
2- (mg/L) 2,290 1,370 384 24 143 

PO4
3- (mg/L) -- 0 -- <0.05 0.3 

(*) Note: Dalby groundwater average concentrations were extracted from data supplied by the Western 

Downs Regional Council related to the period November 2010 to October 2014. Sampling point: Bore 

12. 

 

 

 



Chapter 2 Literature review 

  

20 

 

2.2 Differences between seawater and brackish water desalination  

 

The main differences between seawater and brackish groundwater desalination are 

described below. 

 

• Seawater salinity ranges from 35,000 to 45,000 mg/L TDS, while brackish 

water salinity ranges from 1,000 to 10,000 mg/L TDS (Greenlee et al., 2009). 

The Australian Drinking Water Guidelines recommend that for good 

palatability, TDS in drinking water should not exceed 600 mg/L (NHMRC and 

NRMMC, 2011). Overall, most RO desalination facilities are designed to 

produce drinking water with TDS concentration below 500 mg/L (Greenlee et 

al., 2009) 

• Seawater desalination plants are located in big cities and are designed to 

produce large volumes of drinking water, while inland desalination plants are 

often located in small towns and villages like Dalby (Queensland) and Coober 

Pedy (South Australia) with low treatment volumes (NSW Public Works, 

2011). Consequently, inland desalination plants have cost disadvantages 

related to economies of scale (Brady et al., 2005) 

• Mass transfer in RO desalination involves a diffusive process, where separation 

depends on solute concentration, water flux rate and pressure (MWH, 2005). 

Osmotic pressure can be defined as the minimum pressure which needs to be 

applied to a solution to prevent the inward flow of water across a 

semipermeable membrane. RO desalination requires a hydrostatic pressure 

higher than the osmotic pressure to create permeate flow through the 

membrane against the natural direction of osmosis. The osmotic pressure 

depends on the solution concentration and the temperature (Greenlee et al., 

2009). The following equation relates osmotic pressure (), temperature (T) 

and concentration (C) (Degrémont and Lyonnaise des eaux-dumez, 1991):  

* *C R T =                                                                                              (1) 

 with C difference in concentration (mol/m3) and R ideal gas constant. The 

osmotic pressure of seawater is in the range of 2,300 and 2,600 kPa while the 

osmotic pressure of brackish water is in the range of 100 and 300 kPa. To 

produce drinking water, the osmotic pressure has to be exceeded therefore, feed 



Chapter 2 Literature review 

  

21 

 

pressures in RO systems vary from 6,000 to 8,000 kPa in seawater desalination, 

and from 600 to 3,000 kPa in brackish water desalination. Consequently, 

brackish water treatment demands less power than seawater desalination due 

to the lower feed salinity (Greenlee et al., 2009). In seawater desalination 

plants, power recovery devices are common and average overall efficiencies 

up to 65% have been reported (Farooque et al., 2008) 

• Rw is defined as the relation between permeate volumetric flow (Qp) and feed 

volumetric flow rate (Qf) (Rahardianto et al., 2007). An increase in Rw requires 

higher feed pressure and higher permeate flux (Greenlee et al., 2009). Water 

Rw in brackish water desalination plants can be up to 90% while in seawater 

desalination facilities, typical water Rw ranges from 35 to 45% (Greenlee et 

al., 2009). Overall, the water Rw limit in brackish desalination plants is 

determined by the osmotic pressure of the concentrated solution at the 

membrane surface and the tendency of other constituents to precipitate sooner 

than sodium chloride (Fell, 2014): 

Qp
Rw

Qf
=                                                                                                       (2) 

• In brackish water desalination salt passage through the membrane is an 

important phenomenon that increases with the salt concentration and the 

temperature. In seawater desalination, in the common feed salinity range, the 

effect of salinity on the salt passage is less significant and it is usually neglected 

in permeate salinity calculations (Wilf, 2007) 

• Membrane salt rejection (Rej) is a measure of RO membrane performance and 

it can be given for crossflow operation systems as: 

Re 1
Cp

j
Cf

= −                                                                                               (3) 

where Cp = concentration in permeate, mole/L and Cf = concentration in feed 

water, mole/L (MWH, 2005). Brackish water membranes provide lower salt 

rejection than seawater membranes. Both water and salt permeability increase 

with temperature (Greenlee et al., 2009) 

 

 



Chapter 2 Literature review 

  

22 

 

• Seawater desalination facilities are often designed with one or more passes 

depending on different factors, such as boron initial concentration, water Rw, 

energy costs, and product water standards (Greenlee et al., 2009). On the other 

hand, a design including a single stage with an additional module connected to 

treat  the RO concentrate is recommended in brackish water desalination 

systems (Alghoul et al., 2009)  

• Membrane replacement in seawater desalination plants may be required  after 

5 to 7 years of operation (Wilf, 2007), whereas brackish RO systems require 

membrane replacement after 3 to 5 years of operation (NSW Public Works, 

2011) 

• Concentrated brine in seawater desalination plants is discharged back into the 

ocean, whereas RO concentrate in brackish desalination plants is often 

discharged to the sewerage network, surface waters, land application or 

evaporation ponds (Brady et al., 2005).  

 

2.3 Fouling, biofouling and scaling in brackish water desalination 

 

2.3.1 Guidelines for RO feed water quality 

 

Brackish waters show a wide variation in feed water composition. This has a big 

influence on process design and the level and cost of water Rw (Brady et al., 2005; 

Greenlee et al., 2009). Table 2.3 shows general feed water quality guidelines adopted 

in RO desalination to guarantee successful operation of the RO membranes. 

 

 

 

 

 

 

 



Chapter 2 Literature review 

  

23 

 

Table 2.3  

Feed water quality guidelines. 

 Parameter Measure Guideline 1 

(Amjad, 2010) 

Guideline 2 

(DOW, 2007) 

Species causing 

fouling 

Turbidity NTU <1  --- 

Colloids SDI <5 <5 

Microbes dip slides <1,000 --- 

Organics (TOC) mg/L < 3  < 3  

COD mg/L --- < 10 

Oil and grease mg/L --- < 0.1 

Colour APHA <3  --- 

Free chlorine mg/L --- < 0.1 

Metals (Fe, Mn, Al) mg/L <0.05 --- 

Ferrous iron mg/L --- < 4 

Ferric iron mg/L --- < 0.05 

Manganese mg/L --- < 0.05 

Aluminium mg/L --- < 0.05 

Hydrogen sulphide mg/L < 0.10 --- 

Species causing 

scaling 

Calcium carbonate LSI <0a --- 

Sulphate-based 

compounds  

mg/L <0.05b --- 

Silica  mg/L <200c --- 

Notes: a) Can be up to 1.5 with AS, b) for barium and strontium, and c) measured in the RO concentrate 

stream, varies with temperature and pH. 

 

2.3.2 Pretreatment technologies in inland desalination plants in Australia 

 

Generally speaking, brackish water desalination plants are mainly fouled by dissolved 

inorganic salts and precipitation,  although fouling can be aggravated by particulate 

and organic material (Greenlee et al., 2009). In addition, disinfection may be required 

in some circumstances (Qiu and Davies, 2012). Overall, pretreatment and AS addition 

are essential to avoid fouling/scaling problems on RO membranes. Table 2.4 shows 

common pretreatment technologies applied in groundwater desalination facilities in 

Australia (NSW Public Works, 2011). As AS is added at all existing facilities during 

RO pretreatment, membrane scaling is considered to be a common problem limiting 

freshwater Rw in all cases. 



Chapter 2 Literature review 

  

24 

 

Table 2.4  

Pretreatment technologies in brackish desalination plants in Australia (NSW Public Works, 2011). 

Pretreatment  Yalata, SA North Star, NSW Dalby, QLD Coober Pedy, SA 

UV radiation   ***  

Aeration tank  ***   

Birm filters1  ***   

Chlorine disinfection    *** 

Sodium metabisulphite    *** 

Green sand filters    *** 

Media filters ***  ***  

Cartridge filters *** *** *** *** 

AS addition *** *** *** *** 

(1) Birm filters are used to remove oxidized iron particles. 

 

The operating costs of a 250 m3/day desalination plant in Australia dosing AS during 

RO pretreatment have been estimated to be US$102,254. As shown in Figure 2.2, AS 

and other chemical additions during RO pretreatment represent 3.4% of the total 

operating costs. However, this cost has to be assessed individually for any desalination 

project. RO concentrate management and disposal also represent 3.4% of the total 

operating costs. On the other hand, the cost of power use rises to 8.5 %, though this 

depends on groundwater quality. Finally, membrane replacement cost becomes 

significant, accounting for 30 % of the total operating costs. Membrane replacement 

is typically performed every 3 to 5 years although the level of pretreatment and 

groundwater quality has a great impact on the operating life of RO membranes (NSW 

Public Works, 2011).   



Chapter 2 Literature review 

  

25 

 

%
 T

o
ta

l 
o

p
e
ra

ti
n

g
 c

o
st

0

10

20

30

40

50

60

Membrane

replacement
Operator

maintenance

AS and

other 

chemicals

Power

use
Miscellaneous Evaporation 

pond and

salt disposal
 

Figure 2.2 % of the total operating cost in a typical 250 m3/day RO desalination plant in inland Australia 

 

2.3.3 Major fouling and scaling categories in brackish water desalination 

 

2.3.3.1 Biofouling  

 

Biofouling is due to biofilm attachment and growth on the surface of the RO membrane 

or in the membrane’s feed channels (MWH, 2005). In drinking water distribution 

networks, biofouling depends on the presence of nutrients (Vrouwenvelder et al., 

2010). It also depends on other factors such as pH, dissolved oxygen content and 

temperature (Abd El Aleem et al., 1998). As a consequence of the biofilm, RO 

membrane resistance is increased and a gel is formed between the water and membrane 

surface (Flemming, 1997). Biofouling may originate loss of flux, reduced solute 

rejection, and increased head loss through membrane modules, membrane 

degradation, poor permeate quality and reduced membrane life (MWH, 2005).  

 

Biofouling is often prevented in inland desalination facilities in Australia by UV 

radiation or chlorine disinfection (NSW Public Works, 2011). Ultrafiltration 

technology (UF) can also be incorporated for water disinfection (DOW, 2011). If 

disinfection is performed by chlorine addition, de-chlorination is essential because 

polyamide membranes cannot be exposed to free chlorine. Sodium bisulphite is 



Chapter 2 Literature review 

  

26 

 

frequently used to eliminate free chlorine in RO desalination systems (Wilf, 2007). 

Rather than using biocides, it might be more efficient to limit the nutrient content of 

the water to minimize potential biomass (Flemming, 1997).  

 

2.3.3.2 Fouling due to particulate matter  

 

Particulate fouling is a major concern in RO systems as RO technology does not 

include a back-washing step to remove foulants. Both inorganic and organic foulants 

may cause plugging and cake formation. Plugging refers to the accumulation of 

particles in the feed channels and piping. Cake formation occurs on the membrane 

surface, adding resistance to the flow and reducing system performance (MWH, 2005). 

 

Plugging can be avoided with the use of cartridge filters. Cake formation can be 

avoided by coagulation and filtration pretreatment using sand, carbon or other media 

filters (MWH, 2005). Ferric chloride is considered a common coagulant in RO 

desalination. The use of aluminium salts is risky as precipitation of aluminium silicates 

can damage the membranes (Greenlee et al., 2009). Most inland desalination plants in 

Australia currently use a combination of media filters followed by cartridge filters 

(NSW Public Works, 2011). Fouled membranes exhibit higher operation pressure and 

increased pressure drop. In addition, the foulants layer and the presence of foulants on 

the feed channel spacer increase resistance to the cross flow of feed water across the 

membrane (Amjad, 2010).  

 

The Silt Density Index (SDI) and turbidity are used to measure the potential for fouling 

with colloids and suspended solids (Amjad, 2010). The SDI test involves measuring 

the rate of plugging of a 0.45-micron filter by feed water at standard conditions 

(ASTM, 2014). The lower the SDI, the lower the potential for fouling (GE Power & 

Water. Water & Process Technologies, 2010; Amjad, 2010). 

 

2.3.3.3 Fouling due to organic matter 

 

Total organic carbon (TOC) levels under 3 mg/L have little effect on membrane 

permeability. However, high concentrations can result in flux decline due to adsorption 



Chapter 2 Literature review 

  

27 

 

of organic matter on the membrane surface (Wilf, 2007). Organic matter can also 

provide nutrients that sustain microbial colonies (Amjad, 2010). The removal of oil 

and grease before they reach the RO membrane is essential, and air flotation or media 

filtration with flocculation can be used for this purpose (Wilf, 2007).   

 

2.3.3.4 Scaling 

 

Some constituents present in brackish groundwater can precipitate if the concentration 

product of salt forming exceeds its solubility product (Wilf, 2007). Mineral salt scaling 

can be defined as the precipitation and deposition of sparingly soluble salts such as 

calcium carbonate, barium sulphate, calcium sulphate, strontium sulphate and calcium 

fluoride (DOW, 2007). Silica is also a common scale in groundwater desalination.  

Scaling on RO membranes is due to a concentration phenomenon, and chiefly occurs 

at the last stage of multistage RO systems where salt concentration is at its highest 

(Amjad, 2010). 

 

Concentration polarization is a key issue in RO desalination, since precipitation occurs 

in the more concentrated area near the membrane surface (MWH, 2005). It could be 

defined as the ratio of salt concentration at the RO membrane surface and salt 

concentration in the bulk solution (Greenlee et al., 2009). Without pretreatment, 

scaling can be minimized by reducing concentration polarization, limiting salt 

rejection (undesirable when producing drinking water), or limiting water Rw (MWH, 

2005). Scaled membranes require higher than normal operating pressure and the 

system presents lower salt rejection as a consequence of concentration polarization 

(Amjad, 2010).  

 

Calcium carbonate is the most common scale in brackish desalination systems (Amjad, 

2010). Calcium carbonate scale can be minimized by adjusting the process pH to 5.5-

6.0 to convert carbonate to bicarbonate and CO2. The formed carbon dioxide gas 

passes through the membrane (MWH, 2005). However, it is important to note that 

sulphuric acid addition to decrease pH can enhance the formation of scales of calcium, 

barium and strontium (Amjad, 2010).  

 



Chapter 2 Literature review 

  

28 

 

The LSI is a measure of a solution’s ability to dissolve or deposit calcium carbonate. 

LSI is defined as the difference between actual pH (measured) and calculated pH at 

which water is saturated with calcium carbonate (pHs) (DOW, 2007).  

 

s(pH pH )LSI = −                                                                                                           (4) 

 

RO concentrate with LSI > 0 means that there is a potential for CaCO3 scaling on the 

RO membrane (ASTM, 2010a). For high salinity brackish waters, with TDS levels in 

the RO concentrate above 10,000 mg/L, the Stiff & Davis Stability Index (S&DSI) is 

applied instead of the LSI (ASTM, 2010b).  

 

Gypsum (calcium sulphate) scale produces progressive axial development of surface 

gypsum crystals along the membrane surface. A sufficiently high antiscalant addition 

can result in the complete reduction of surface crystals. Process pH has no influence 

on the precipitation of calcium or barium sulphate (Shih et al., 2005).  

 

Conversely, different studies have autopsied membranes, concluding that silica is one 

of the most notorious foulants in RO membranes (Higgin et al., 2010). Silica scale is 

very difficult to remove with commercially available cleaners (Koo et al., 2001). Silica 

is frequently found in well water and its concentration usually ranges from 20 to 60 

mg/L as SiO2 (Al-Mutaz and Al-Anezi, 2004). Silica solubility is about 120 mg/L 

when present in the amorphous form (Hsu et al., 2008). The amorphous form can be 

present as dissolved, colloidal and particulate silica. Both the colloidal and the 

dissolved form may cause scaling issues in RO membranes (Latour et al., 2014b). The 

presence of silica in water is due to the dissolution of silica to become silicic acid or 

silicate. According to the chemistry of amorphous silica, when pH is less than 9.5, 

silicic acid is dominant, while when pH is above 9.5, H3SiO4
- is predominant (Cheng 

et al., 2009). Then, in the presence of metals such as calcium, magnesium, iron, 

manganese or aluminium and coupled with the high pH, silica can form insoluble 

silicates (DOW, 2007). Silica solubility depends on factors such as process pH, 

temperature or the presence of inorganic or organic matter (Latour et al., 2013). 

Overall, silica and/or magnesium silicate are poorly studied scalants often present in 



Chapter 2 Literature review 

  

29 

 

waters with high magnesium levels and limit freshwater recoveries in water treatment 

systems (Amjad, 2010). 

 

The use of AS, typically polyphosphates, phosphates and polymers enable the 

supersaturation of salts without precipitation. Its required dosage is determined by the 

limiting salt solubility product (Letterman and American Water Works Association, 

1999). AS work by surface modification of crystals or by crystal inhibition (Amjad, 

2010). AS are often not effective in preventing silica precipitation since silica is often 

present as an amorphous solid rather than a crystalline solid (Higgin et al., 2010). One 
[...]
concentration. This approach is shown to be promising for overcoming AS limitations 

and membrane scaling during RO desalination. Scale-forming precursors including 

magnesium, calcium, strontium, barium and SiO2 are removed from the primary RO 

concentrate by precipitation and adsorption/enmeshment mechanisms. The study also 

evaluates CaCO3 and CaO recovery from the precipitated sludge through CO2 gas 

injection to selectively dissolve magnesium.  

 



Contents lists available at ScienceDirect

Desalination

journal homepage: www.elsevier.com/locate/desal

Research on ‘high-pH precipitation treatment’ for RO concentrate
minimization and salt recovery in a municipal groundwater desalination
facility

Javier Rioyoa,⁎, Vasantha Aravinthana, Jochen Bundschuha, Mark Lynchb

aUniversity of Southern Queensland, School of Civil Engineering and Surveying, Faculty of Health, Engineering and Sciences, West St, Toowoomba, Queensland 4350,
Australia
bUniversity of Southern Queensland, School of Agricultural, Computational and Environmental Sciences, Faculty of Health, Engineering and Sciences, West St,
Toowoomba, Queensland 4350, Australia

G R A P H I C A L A B S T R A C T

A R T I C L E I N F O

Keywords:
Reverse osmosis in inland areas
Brackish groundwater
RO concentrate minimization
Zero liquid discharge

A B S T R A C T

This study evaluated ‘high-pH precipitation treatment’ of a reverse osmosis (RO) concentrate followed by sec-
ondary RO treatment to increase overall water recovery in an existing inland desalination system. In contrast
with previous studies that used calcium dominated surface waters, this study dealt with magnesium dominated
groundwater. The high-pH process removed scale-forming precursors including magnesium, calcium, strontium,
barium and SiO2 from primary RO concentrate by precipitation and adsorption/enmeshment. Lime and soda ash
were determined to be the superior caustic agents when compared to sodium hydroxide for the high pH de-
mineralization process. Following ‘high-pH precipitation treatment’, pH readjustment and antiscalant addition,
the use of secondary RO enabled the overall water recovery to be increased from 80 to 97%. In addition, this
study evaluated CaCO3 and CaO recovery from the precipitated sludge through CO2 gas injection to selectively
dissolve magnesium.

1. Introduction

On a global scale, membrane desalination using reverse osmosis

(RO) or nanofiltration membranes has been the leading technology
applied in inland desalination [1]. However, concentrate management
remains as one of the main limitations of this technology considering

https://doi.org/10.1016/j.desal.2018.04.020
Received 10 October 2017; Received in revised form 14 April 2018; Accepted 17 April 2018

⁎ Corresponding author.
E-mail address: Javier.RioyoRumayor@usq.edu.au (J. Rioyo).

60



the limited disposal options available [2]. In order to minimize the
volume of RO concentrate to be disposed of, brackish water desalina-
tion systems tend to operate at high water recovery rates (Rw), typically
from 65 to 85% [3]. However, fresh water recovery in RO desalination
of brackish waters is limited by salt scaling. Different salts, such as
CaCO3, BaSO4, CaF2, CaSO4, Mg(OH)2 or SiO2, can precipitate on the
RO membrane if the concentration product of the salt forming con-
stituents present exceeds the solubility product (Ksp) [4]. Salt scaling on
the RO membrane can lead to permeate flux decline and reduced
membrane life [5]. In addition, operating pressures are higher in scaled
membranes while salt rejection is lower [6]. In order to mitigate this
problem, antiscalants are often injected during RO pre-treatment to
prevent salt precipitation [4,7,8]. Antiscalants retard the precipitation
of sparingly soluble salts by inhibiting crystal formation or by surface
modification of new crystals [6]. Eventually, Rw in the desalination
system becomes limited by antiscalant efficacy, and this is an impedi-
ment to achieving high product water recovery in inland plants [5].

Another concurrent strategy to enhance both fresh water recoveries
and concentrate minimization during the desalination process is to re-
move scale-forming precursors by the application of an intermediate
‘chemical precipitation treatment’ to the RO concentrate between pri-
mary and secondary RO stages [1,9–12]. In contrast with previous RO
concentrate demineralization studies performed in the USA with
brackish surface waters, groundwater and RO concentrate collected at a
municipal desalination facility located in the Western Downs Regional
Council (Australia) had a relatively higher magnesium concentration
and a lower calcium concentration. The mass ratio Ca/Mg in the RO
concentrate was only 0.74, while the same ratio in the studies carried
out in the USA ranged from 1.77 to 2.98 [5,9–11,13].

In studies carried out in the USA with calcium dominated con-
centrate, the presence of inorganic scalants, such as CaSO4, BaSO4, and
SiO2, limited overall Rw in the desalination system when conventional
scale-control strategies based on pH adjustment and antiscalant addi-
tion were applied. In all cases, an intermediate precipitation strategy
was tested for scale-forming precursor removal [5,10,11].

Silica and/or magnesium silicate are poorly studied scalants that are
often present in waters with high magnesium levels, limiting fresh
water recoveries in water treatment systems [6]. In this regard, no
studies have been conducted in order to find out the effect of magne-
sium dominated RO concentrate in salt precipitation and salt recovery
following a ‘high-pH precipitation treatment’. It was hypothesized that
Rw could be enhanced in facilities treating magnesium dominated
waters since magnesium-bearing minerals that precipitate at high pH
treatment could concurrently remove other scale forming precursors
including silica through precipitation and adsorption/enmeshment
[14]. In addition, calcite and quick lime recovery from precipitated
sludge could be possible through CO2 gas injection to selectively dis-
solve magnesium.

Therefore, the aim of this research was to generate knowledge about
the integration of a ‘high-pH precipitation treatment’ between con-
secutive RO stages for the treatment of magnesium dominated con-
centrates. As a case-study, an existing groundwater desalination facility
in Australia was used. Fig. 1 shows a proposed plant layout aiming at
RO concentrate minimization and salt recovery. The specific objectives
of this research were a) removal of scale-forming precursors from pri-
mary RO concentrate, which included magnesium, calcium, barium,
strontium and silica, to increase Rw in a secondary RO; and b) recovery
of by-products, such as CaCO3 and quicklime, from precipitated sludge
for later utilization.

2. Background

Some researchers have extensively studied state of the art technol-
ogies for RO concentrate minimization [15–17]. A design including
consecutive RO stages was suggested as a feasible method to maximize
water recovery [3,8,17–19]. This solution could be applied to some

extent in existing plants, though further membrane stages cannot be
applied for concentrate minimization without first treating the existing
RO concentrate to decrease its membrane scaling potential [1]. This
could be achieved by applying an intermediate chemical precipitation
treatment between consecutive RO stages, allowing for the addition of
new RO stages to an existing facility. This intermediate step removes
undesirable precipitated species from the primary RO, thus permitting
both further concentrate minimization and higher water recovery
[1,9–12].

The application of an intermediate ‘chemical precipitation treat-
ment’ between consecutive RO stages has been broadly reported in
relation to calcium dominated waters. Most of the research, which was
carried out using pilot plants, was aimed at maximizing recoveries by
precipitating potential scale-forming salts from primary RO con-
centrates. Precipitation was induced by the addition of different alka-
line reagents such as NaOH, NaHCO3, Ca(OH)2 and Na2CO3 [1,5,9–12].
In some cases, a preferential surface area for heterogeneous nucleation
and crystal growth was also facilitated by adding seed crystals, such as
calcite or gypsum [5]. Previous research has also described the impact
of antiscalants added during RO pre-treatment on a later precipitation
treatment for RO concentrate minimization. It has been demonstrated
that antiscalants inhibit CaCO3 precipitation and precipitated particles
were smaller than those formed in the absence of antiscalant [20].
Research was also performed on antiscalant scavenging and removal by
different methods. Different strategies, like adding ferric chloride to
remove phosphonate inhibitors by way of co-precipitation with ferric
hydroxide [13] or advanced oxidation processes with ozone and hy-
drogen peroxide [21], were successfully tested. Finally, it was also re-
ported that effective antiscalant scavenging could be achieved by an
initial RO concentrate treatment with lime and direct contact with
precipitated CaCO3 particles. CaSO4 de-supersaturation in the RO
concentrate could then be achieved by seeded gypsum precipitation
[22,23].

The concentrate used in most of these previous experiments was
derived from desalination plants treating brackish surface waters
[5,10,12] or reclaimed water [9] in the USA, rather than groundwater.
The groundwater may have specific characteristics depending on the
aquifer [24].

Brackish surface waters tend to be rich in calcium and low in so-
dium compared with seawater, while sulphate tends to be the pre-
dominant anion as opposed to chloride [25]. In these studies that dealt
with Colorado River water in the USA, the concentration of inorganic
scalants such as BaSO4, CaCO3, Ca(SO)4, SrSO4, MgSO4 and SiO2 clearly
increased above their solubility limits when higher fresh water re-
coveries were considered [5,10,12]. To cope with this problem, most
tested interstage precipitation strategies afforded significant removals
of scale-forming ions, such as calcium, barium and strontium, while
magnesium and SiO2 removal efficiency was variable [5,10,12]. In that
regard, accelerated precipitation softening technology at pH 10.5
achieved a moderate reduction (10–20%) of SiO2 and magnesium [5].

Conversely, this study targeted the maximum magnesium removal
from the primary RO concentrate generated in a groundwater desali-
nation facility. It was considered that silica removal could be max-
imized through high pH precipitation of magnesium-bearing minerals.
Concurrently, calcium, barium and strontium could also be removed
during the demineralization process and salt recovery options could be
achieved through maximum concentrate purification.

3. Material and methods

3.1. RO concentrate generation and desalination plant description

This study was carried out with RO concentrate collected at an in-
land desalination facility located in the Darling Downs region of
Queensland (QLD), Australia. The plant was able to treat up to
3700m3/day of brackish groundwater, depending on household water

J. Rioyo et al.

61



demand. According to the plant management, water recoveries of up to
80% were achievable. This facility generated an average of 300m3/day
of RO concentrate which was disposed of in four evaporation ponds.

Fig. 2 shows the layout of the desalination plant. RO feed water was
supplied from up to 3 of the 5 different artesian wells available in the
vicinity of the plant. Its pretreatment process combined media filtration
(gravel, sand and anthracite), antiscalant/dispersant (SpectraGuard SC)
addition, bag and cartridge filters, and UV disinfection. Pre-treated
water was then pumped through a 2-stage RO filtration system. Fol-
lowing filtration, the produced permeate was aerated to remove CO2

and the pH was adjusted by NaOH addition. Finally, RO permeate was
blended with groundwater to increase water hardness and alkalinity.

The RO plant had two stages. Stage 1 used low-energy RO mem-
branes (DOW FILMTEC™ XLE-440, The Dow chemical company, USA)
operated at 0.95MPa, whereas stage 2 used high-rejection brackish
water membranes (DOW FILMTEC™ BW30-400, The Dow chemical
company, USA) at 1.6 MPa.

RO concentrate for these experiments was taken from the RO3
discharge and preserved in a laboratory refrigerator below 5 °C. No
precipitates were observed using this storage method. The main char-
acteristics of well feed water and RO concentrate are summarized in

Table 1.

3.2. ‘High-pH precipitation treatment’ studies

Batch demineralization tests were carried out in the University of
Southern Queensland environmental laboratory at room temperature
(23–25 °C) using a VELP ‘jar test’ apparatus (model JLT6) containing six
1-L plastic beakers. In all experiments, a ‘high-pH precipitation treat-
ment’ strategy was applied to assess the removal of scale-forming pre-
cursors including magnesium, calcium, strontium, barium and SiO2.

RO concentrate was treated with varying amounts of NaOH (1 N) to
give six different pH levels (10.0, 10.3, 10.6, 10.9, 11.2 and 11.5).
Considering RO concentrate quality shown in Table 1, the addition of
soda ash was not required for non‑carbonate hardness (NCH) removal
when softening was performed with NaOH at high-pH levels. This
meant that an excess of carbonate ions were available to remove most
of the calcium ions as CaCO3 precipitate.

For comparison purposes, experiments were also conducted ap-
plying both the lime and the lime-soda ash softening treatments to the
RO concentrate. Required lime and soda ash doses were calculated
according to the methodology described in ‘Introduction to

Fig. 1. Proposed plant layout for RO concentrate minimization.

Fig. 2. Darling Downs desalination plant layout.

J. Rioyo et al.

2



Environmental Engineering, Third Edition’ [26].
All reagents were added at the beginning of the initial rapid-flash

mixing time (2min at 150 rpm). Thereupon, following a 30min slow
mixing time at 50 rpm, all waters were allowed to settle for one hour.
Finally, supernatant samples and the dissolved fraction obtained by
filtration were collected for analysis. Settled solids were also collected
by vacuum filtration and dried at 50 °C before being analysed by
scanning electron microscopy-energy dispersive X-ray spectroscopy
(SEM-EDX), X-ray diffraction (XRD) and Fourier transform infrared
spectroscopy (FTIR). All jar test trials were repeated three times.

To simulate a worst-case scenario, additional experiments were
carried out spiking with magnesium sulphate heptahydrate to the RO
concentrate in order to increase both magnesium and sulphate con-
centration. The same jar test methodology described above was applied
when softening the spiked concentrate with NaOH and lime. However,
for samples treated by the lime-soda ash softening a two-stage process
was required in order to effectively remove calcium by precipitation. In
such cases, the jar test sequence was modified to include the following
steps: 1) 2min rapid mixing time at 150 rpm including lime addition; 2)
30min slow mixing time at 50 rpm; 3) 2min rapid mixing time at
150 rpm including soda ash addition; 4) 30min slow mixing time at
50 rpm; and 5) 1 h settling time.

3.3. Quicklime recovery studies

The feasibility of quicklime recovery from precipitated sludge was
only studied for RO concentrate treated by the lime-soda ash softening
process. This option was considered less feasible for RO concentrate
softened with caustic soda due to the higher residual alkalinity and
expected lower presence of CaCO3 in the precipitated sludge.

At completion of the jar tests and following settling time, the clear
supernatant of softened concentrates was carefully syphoned and
around 300mL of decanted slurry was collected in a 1 L beaker.
Agitation was then provided using a magnetic stirrer model Bibby
HB502. CO2 gas was bubbled through the slurry solution from a 50 L
(food grade) cylinder supplied by BOC Australia in order to dissolve
[...]
[6] Z. Amjad, The Science and Technology of Industrial Water Treatment, IWA
Publishing, London, UK, 2010.

[7] L. Malaeb, G.M. Ayoub, Reverse osmosis technology for water treatment: state of
the art review, Desalination 267 (2011) 1–8.

[8] L.F. Greenlee, D.F. Lawler, B.D. Freeman, B. Marrot, P. Moulin, Reverse osmosis
desalination: water sources, technology, and today's challenges, Water Res. 43
(2009) 2317–2348.

[9] F. Mohammadesmaeili, M.K. Badr, M. Abbaszadegan, P. Fox, Byproduct recovery
from reclaimed water reverse osmosis concentrate using lime and soda-ash treat-
ment, Water Environ. Res. 82 (2010) 342–350.

[10] C.J. Gabelich, A. Rahardianto, C.R. Northrup, T.I. Yun, Y. Cohen, Process evaluation
of intermediate chemical demineralization for water recovery enhancement in
production-scale brackish water desalting, Desalination 272 (2011) 36–45.

[11] R.Y. Ning, A. Tarquin, M. Trzcinski, G. Patwardhan, Recovery optimization of RO
concentrate from desert wells, Desalination 201 (2006) 315–322.

[12] M. Williams, R. Evangelista, Y. Cohen, Non-thermal Process for Recovering Reverse
Osmosis Concentrate: Process Chemistry and Kinetics, Water Quality Technology
Conference, Seattle, Washington, (2002).

[13] M. Azadi Aghdam, F. Zraick, J. Simon, J. Farrell, S.A. Snyder, A novel brine pre-
cipitation process for higher water recovery, Desalination 385 (2016) 69–74.

[14] I. Latour, R. Miranda, A. Blanco, Silica removal in industrial effluents with high
silica content and low hardness, Environ. Sci. Pollut. Res. 21 (2014) 9832–9842.

[15] A. Pérez-González, A.M. Urtiaga, R. Ibáñez, I. Ortiz, State of the art and review on
the treatment technologies of water reverse osmosis concentrates, Water Res. 46
(2012) 267–283.

[16] J. Morillo, J. Usero, D. Rosado, H. El Bakouri, A. Riaza, F.-J. Bernaola, Comparative
study of brine management technologies for desalination plants, Desalination 336
(2014) 32–49.

[17] J. Rioyo, V. Aravinthan, J. Bundschuch, M. Lynch, A review of strategies for RO
brine minimization in inland desalination plants, Desal. Water Treat. 90 (2017)
110–113.

[18] T. Qiu, P.A. Davies, Comparison of configurations for high-recovery inland desali-
nation systems, Water 4 (2012) 690–706.

[19] M.A. Alghoul, P. Poovanaesvaran, K. Sopian, M.Y. Sulaiman, Review of brackish
water reverse osmosis (BWRO) system designs, Renew. Sust. Energ. Rev. 13 (2009)
2661–2667.

[20] L.F. Greenlee, F. Testa, D.F. Lawler, B.D. Freeman, P. Moulin, The effect of anti-
scalant addition on calcium carbonate precipitation for a simplified synthetic
brackish water reverse osmosis concentrate, Water Res. 44 (2010) 2957–2969.

[21] L.F. Greenlee, F. Testa, D.F. Lawler, B.D. Freeman, P. Moulin, Effect of antiscalant
degradation on salt precipitation and solid/liquid separation of RO concentrate, J.
Membr. Sci. 366 (2011) 48–61.

[22] A. Rahardianto, B.C. McCool, Y. Cohen, Accelerated desupersaturation of reverse
osmosis concentrate by chemically-enhanced seeded precipitation, Desalination
264 (2010) 256–267.

[23] B.C. McCool, A. Rahardianto, Y. Cohen, Antiscalant removal in accelerated desu-
persaturation of RO concentrate via chemically-enhanced seeded precipitation
(CESP), Water Res. 46 (2012) 4261–4271.

[24] Groundwater Essentials, National Water Commission, Canberra, 2012.
[25] P.V. Brady, R.J. Kottenstette, T.M. Mayer, M.M. Hightower, Inland desalination:

challenges and research needs, J. Contemp. Water. Res. Educ. 132 (2005) 46–51.
[26] M.L. Davis, Introduction to Environmental Engineering, WCB McGraw-Hill, Boston

Mass, 1998.
[27] Plant Scale Studies of the Magnesium Carbonate Water treatment Process, National

Environmental Research Center. Office of Research and Development. U.S.
Environmental Protection Agency, Corvallis, Oregon, 1975.

[28] EPA Technology Transfer. Capsule Report. Magnesium Carbonate. A Recycled
Coagulant for Water Treatment, US. Environmental Protection Agency, Cincinnati,
Ohio.

[29] The Nalco Water Handbook, McGraw Hill, 1988 Singapore.
[30] Standard methods for the Examination of Water and Wastewater, American Public

Health Association, Washington DC, 1989.
[31] B. De Borba and J. Rohrer, Determination of Inorganic Anions in Environmental

Waters Using a Hydroxide-Selective Column, Aplication note 154 Thermo Fisher
Scientific, Sunnyvale, CA, USA.

[32] Hach, Fluoride, USEPA SPADNS 2 Method. Method 10225. DOC316.53.01184,
Available from: https://www.hach.com/asset-get.download-en.jsa?code=56149, .

[33] Hach, Silica, Silicomolybdate Method. Method 8185. DOC316.53.01133, Available
from: www.hach.com/asset-get.download.jsa?id=7639983849, .

[34] ASTM, Standard Practice for Calculation and Adjustment of Sulfate Scaling Salts
(CaSO4, SrSO4, and BaSO4) for Reverse Osmosis and Nanofiltration, United States,
(2010).

[35] ASTM, Standard Practice for Calculation and Adjustment of the Stiff and Davis
Stability Index for Reverse Osmosis, United States, (2010).

[36] ASTM, Standard Practice for Calculation and Adjustment of the Langelier Saturation
Index for Reverse Osmosis, United States, (2010).

[37] ASTM, Standard Practice for Calculation and Adjustment of Silica (SiO2) Scaling for
Reverse Osmosis, United States, (2014).

[38] D. Szcepanski, M. Brannock, Process modelling for membrane systems, Water J.
Aust. Water Assoc. 42 (2015) 46–51.

[39] FILMTECTM Reverse Osmosis Membrane Technical Manual, Dow Water & Process
Solutions, (2007).

[40] Water Treatment Principles and Design, John Wiley & Sons, Inc., Hoboken, New
Jersey, 2005.

[41] Avista Technologies, Vitec 4000, Available from: https://www.lenntech.com/Data-
sheets/Avista-Vitec-4000-antiscalant-datasheet-L.pdf.

[42] N.A. Milne, T. O'Reilly, P. Sanciolo, E. Ostarcevic, M. Beighton, K. Taylor,
M. Mullett, A.J. Tarquin, S.R. Gray, Chemistry of silica scale mitigation for RO
desalination with particular reference to remote operations, Water Res. 65 (2014)
107–133.

[43] R.Y. Ning, T.L. Troyer, Tandom reverse osmosis process for zero-liquid discharge,
Desalination 237 (2009) 238–242.

[44] M. Mickley, Survey of High Recovery and Zero Liquid Discharge Technologies for
Water Utilities, Watereuse Foundation, Alexandria, VA, 2008.

[45] I. Latour, R. Miranda, A. Blanco, Optimization of silica removal with magnesium
chloride in papermaking effluents: mechanistic and kinetic studies, Environ. Sci.
Pollut. Res. Int. 23 (2016) 3707–3717.

[46] J.L. Parks, M. Edwards, Boron removal via formation of magnesium silicate solids
during precipitative softening, J. Environ. Eng. 133 (2007) 149–156.

[47] I. Latour, R. Miranda, A. Blanco, Silica removal with sparingly soluble magnesium
compounds. Part II, Sep. Purif. Technol. 149 (2015) 331–338.

[48] J. Coates, Interpretation of Infrared Spectra, A Practical Approach, John Wiley &
Sons, Ltd, U.S.A., 2006.

[49] E. Curti, Coprecipitation of radionuclides with calcite: estimation of partition
coefficients based on a review of laboratory investigations and geochemical data,
Appl. Geochem. 14 (1999) 433–445.

[50] J.L. Parks, M. Edwards, Precipitative removal of As, Ba, B, Cr, Sr, and V using so-
dium carbonate, J. Environ. Eng. 132 (2006) 489–496.

[51] R.W. Peters, The Simultaneous Precipitation of Calcium Carbonate and Magnesium
Hydroxide in the Water Softening Process, (1980).

[52] W. Mejri, A. Korchef, M. Tlili, M. Ben Amor, Effects of temperature on precipitation
kinetics and microstructure of calcium carbonate in the presence of magnesium and
sulphate ions, Desal. Water Treat. 52 (2014) 4863–4870.

[53] B. Dabir, R.W. Peters, J.D. Stevens, Precipitation kinetics of magnesium hydroxide
in a scaling system, Ind. Eng. Chem. Fundam. 21 (1982) 298–305.

[54] M.J. Brandt, K.M. Johnson, A.J. Elphinston, D.D. Ratnayaka, Twort's Water Supply,
Elsevier Science, New York, 2016.

[55] Magnesium Carbonate, A Recycled Coagulant for Water Treatment, Clean Water,
U.S.A, 1971.

[56] Queensland Urban Utilities, Trade Waste. Sewer Acceptance Criteria. Guideline,
Available from: https://www.urbanutilities.com.au/~/media/quu/pdfs/business/
trade%20waste/trade%20waste_sewer%20acceptance%20criteria_310314.ashx, .

[57] J.P. Maree, C.M. Zvinowanda, M.M.R.M. Matsapola, D.J. Delport, W.J. Louw,
Recovery of calcium carbonate from wastewater treatment sludge using a flotation
technique, J. Chem. Eng. Process. Technol. 2 (2012) 1–6.

[58] R. Sanks, Water Treatment Plant Design for the Practicing Engineer, Ann Arbor
Science Publishers, Ann Arbor, Michigan, 1978.

[59] M. Ahmed, A. Arakel, D. Hoey, M.R. Thumarukudy, M.F.A. Goosen, M. Al-Haddabi,
A. Al-Belushi, Feasibility of salt production from inland RO desalination plant reject
brine: a case study, Desalination 158 (2003) 109–117.

J. Rioyo et al.

70



Chapter 4 Paper II 

 

71 

 

Additional note regarding economic considerations for the implementation of a 

‘High-pH pretreatment’ for RO concentrate minimization 

 

An experienced engineering company (Condorchem Envitech) estimated the capital 

cost of a modular ‘High-pH pretreatment’ plant for RO brine softening (500 m3/day) 

to be US$ 844,186.00. The price included the supply of raw water tanks, pumping and 

dehydration systems with press filter, coagulation-flocculation and lamellar settling 

equipment, chemicals dosing systems and clarified storage tanks. Civil works, 

assembly and interconnections of equipment on site and government approval for the 

installation were not included in this preliminary budget.  

 

Table 7 shows the cost of chemicals for ‘High-pH pretreatment’ of the RO concentrate 

with a) NaOH at pH 11.5; b) lime; and, c) lime and soda ash. It also shows the current 

cost of AS utilization in the desalination plant. Regardless of an increase in the 

chemical cost, ‘High-pH pretreatment' could increase freshwater Rw from 80 to 97 % 

and reduce the cost of RO concentrate management and disposal. Generally speaking, 

waste and by-products management represents an important factor that has to be 

carefully studied considering the high volumes involved in these kind of projects.  

 

Table 7 

Comparison of current pretreatment cost and ‘High-pH pretreatment’ cost for scale control 

Scale control technology Freshwater Rw (%) Price (US$/m3 raw water) 

Current pretreatment (AS addition) 80 0.02 

NaOH pH 11.5 95 0.93 

Lime softening 97 0.43 

Lime and soda ash softening 97 0.46 

Notes: Concentrated AS price used for this calculation was US$48.597/L and was provided by the 

Western Downs Regional Council. The plant is currently dosing 3 ppm AS of a diluted batch (10:1) 

in the first RO stage and 6 ppm in the secondary RO stage. NaOH, Ca(OH)2 and Na2CO3 prices used 

in the softening calculations were 310, 150 and 275 US$/ton respectively (Bevacqua et al.). The cost 

of acid (for final pH stabilization) and AS following ‘High-pH pretreatment’ are not included in Table 

7. 

 

  



Chapter 4 Paper II 

 

72 

 

The ‘High-pH pretreatment’ process must be complemented with additional RO stages 

for softened RO concentrate minimization. It is important to mention that the efficacy 

of the ‘High-pH pretreatment’ will have a significant impact on: a) the longevity of 

the new RO membranes (typically three to five years in brackish water desalination); 

b) RO membrane productivity; and c) RO membranes cleaning frequency. Eventually, 

this should lead to an optimization of the Opex costs.  

 

BW30 membranes used in the first RO stage can only treat feed waters up to 10,000 

mg/L TDS without reaching the maximum operating pressure of 4.1 MPa. Therefore, 

seawater membranes supplied by The DOW chemical company should be selected for 

secondary RO stages. Seawater membranes can be applied to feed waters up to 50,000 

mg/L TDS. Table 8 shows the flow performance range of different commercially 

available seawater elements (DOW, 2007). 

 

Table 8 

FILMTEC element characteristics (DOW, 2007) 

Element type  Diameter (cm) Permeate flow at standard 

conditions (L/h) 

Maximum operating 

pressure (MPa) 

SW30 6.3, 10.1 24-300 6.9 

SW30HR 20.3 950 8.4 

SW30HRLE 20.3 1200 8.4 

SW30XLE 20.3 1400 6.9 

 

The flux limit to be used in the design of the secondary RO system depends on the 

fouling tendency of the feed water. Since data of other RO membrane systems 

operating in similar feed water conditions are not available, the flux limit could be 

collected from information available in the RO Design Guideliness (DOW, 2007). 

According to the FILMTECTM technical manual, the average system flux ranges from 

13 to 20 L/m2.h  for 8 inch FILMTEC elements in seawater applications. Therefore, 

this average system flux could be aplicable to this project. However, selection of the 

right membrane element type with its respective membrane surface area, calculation 

of the average membrane flux, number of elements, pressure vessels and stages needed 

for this project should be accomplished by an experienced design engineering 

company as well as the required Capex for the upgrade of the desalination plant.  

 



Chapter 4 Paper II 

 

73 

 

The total cost of desalination depends on key factors such as: a) energy requirements; 

b) feed water salinity and water quality; c) economies of scale; and d) operating and 

maintenance costs (NSW Public Works, 2011). The operating costs could also be 

affected by environmental regulations. Eventually, a comprehensive  study on a pilot 

plant scale would be required to assess whether ‘High-pH pretreatment’ of the RO 

concetrate is cost-effective for this single project, but this is beyond the scope of this 

PhD project work. The increase in Capex, energy, operator/maintenance, membrane 

replacement, and chemical costs should be compensated by the reduction of the cost 

of RO concentrate management.  

 

Regardless of the environmental benefits, high capital cost and operating expenditure 

could be a limitation for the application of this chemically intensive solution in 

municipal desalination. However, this alternative can increase freshwater Rw in 

municipal desalination plants, salt recovery options are available and the volume of 

super-concentrated concentrate requiring final disposal into evaporation ponds is 

minimized. 

 

 References 

Bevacqua, M., Cipollina, A., Tamburini, A., Brucato, A. & Micale, G. Magnesium recovery from 

exhausted brine. Retrieved from 

http://www.google.com.au/url?sa=t&rct=j&q=&esrc=s&source=web&cd=1&ved=0ahUKEw

jAtb7R5qjVAhWJTLwKHYo3CQIQFgglMAA&url=http%3A%2F%2Fec.europa.eu%2FDo

csRoom%2Fdocuments%2F14065%2Fattachments%2F1%2Ftranslations%2Fen%2Frenditio

ns%2Fnative&usg=AFQjCNFzG-OuBvTSfGHU_oo7S-XsqEbcWg. [Accessed Jannuary 

2017]. 

Condorchem Envitech. Retrieved from http://condorchem.com/en/. [Accessed Jannuary 2017]. 

DOW (2007). FILMTECTM Reverse Osmosis Membranes Technical Manual. USA: DOW. 

NSW Public Works (2011). Brackish Groundwater: A Viable Community Water Supply Option? (Vol. 

66). Canberra, Australia: Australian Government. National Water Commission. NSW Public 

Works. 

 

Additional note regarding Fig. 2. Darling Downs desalination plant layout 

 

To make clearer the flow of permeate and RO concentrate in the Darling Downs 

desalination plant, an improved version of Fig.2 (Paper II) has been presented below. 

 

http://www.google.com.au/url?sa=t&rct=j&q=&esrc=s&source=web&cd=1&ved=0ahUKEwjAtb7R5qjVAhWJTLwKHYo3CQIQFgglMAA&url=http%3A%2F%2Fec.europa.eu%2FDocsRoom%2Fdocuments%2F14065%2Fattachments%2F1%2Ftranslations%2Fen%2Frenditions%2Fnative&usg=AFQjCNFzG-OuBvTSfGHU_oo7S-XsqEbcWg
http://www.google.com.au/url?sa=t&rct=j&q=&esrc=s&source=web&cd=1&ved=0ahUKEwjAtb7R5qjVAhWJTLwKHYo3CQIQFgglMAA&url=http%3A%2F%2Fec.europa.eu%2FDocsRoom%2Fdocuments%2F14065%2Fattachments%2F1%2Ftranslations%2Fen%2Frenditions%2Fnative&usg=AFQjCNFzG-OuBvTSfGHU_oo7S-XsqEbcWg
http://www.google.com.au/url?sa=t&rct=j&q=&esrc=s&source=web&cd=1&ved=0ahUKEwjAtb7R5qjVAhWJTLwKHYo3CQIQFgglMAA&url=http%3A%2F%2Fec.europa.eu%2FDocsRoom%2Fdocuments%2F14065%2Fattachments%2F1%2Ftranslations%2Fen%2Frenditions%2Fnative&usg=AFQjCNFzG-OuBvTSfGHU_oo7S-XsqEbcWg